SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l s um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P ﬂ 20 dhine s }
10 dBm ' \ 10 dBm }Hl
0dB J‘ 0 dem T
[ i
-10 dBm -10 dBm 4
SPURIOUS_LINE_ABS )f ‘L M \
20 dem T 20 dim “
[ A
-30 dBm - \ r“\ -30 dem ‘.l ‘
-40 dBm I x 40 [em T oo
" T 0| g ﬁ L
50 dem = -5p gem
T T =
i RISV WP A AN (W IO D) (ape
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170414 GHz -36.70 dém -23.70 d& 1.765 GRz 1.780 Ghz 100.000 kHz 1.77917 GHz 19.16 dBm -10.84 dB
1.709 GHz 1.710 GHz 200.000 kiz 1.70996 GHz -24.62 dém -iL.62.d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -24.07 dBm -11.07 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71082 GHz 20.06 dBm -9.04 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78574 GHz -38.75 dbm -25.75 db
S
T
Il - i [ o
Pater 2.MAR.ZDZZ Siinsiid Date: Z.MAR.2022 21:
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PARS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem 10 dém
0 dB ( - r S 0 dpe o L
-10 dBm - \‘ 71J dBm “\
SPURIOUS_LINE_ABS } | \
20 dem 20 dem +
f | !
-30 dBm o dem
T mf 'L'\. "\' L} PR
40 dBm 40 dem
-50 dBm -50 dBm
-60 dm 50 derm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70889 GHz -29.68 dbm -16.68 d& 1.765 GHz 1.780 Ghz 100.000 kHz 1.77153 GHz 1.00 dBm -29.00 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.70998 GHz -34.09 dBm -21.05 8 1.780 GHz 1.781 GHz 200.000 kHz 178004 GHz -35.84 dBm -22.84 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72408 GHz 0.87 dBm -29.03 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78171 GHz -33.78 dbm -20.78 db
T
Il 1 P
Date: 2. Date: 2.MAR.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6-25 of 35



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 66 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS ﬂu 20 gbine s .‘
10 dem } \ 10 dBm: ’ l
0dB T \ 0 dem J L
-10 dem f; v -10 dBm ;
SPURIOUS_LINE_ABS N /'H \‘
-20 dem / -20 dBm t
" N ‘n il _a0jdem \ J le
0 .\ () i ;1 O
"
L ”‘ L;\] H I‘ \ | |k MP‘J w — \w«-
fo B =
L P LN FRUNPOSUNY P NPT W.? PPV PO FUNIFPRY DR DS Sy
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts StOE 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70241 GHz -35.99 d&m -22.99 d8 1.760 GHz 1.780 GHz 100.000 kHz 1.77891 GHz 21.64 dBm -8.36 db
1.709 GHz 1710 GHz 200.000 khz 1.70857 GHz -28.85 dm -15.85 8 1.780 GHz 1.781 GHz 200,000 kHz 178004 GHz -28.26 dBm -15.26 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71107 GHz 20.75 dem -9.25 db 1.781 GHz 1.790 GHz 1.000 MHz 1.78129 GHz -37.83 dbm -24.83 dB
S
T
i [ i 1 )
Dates £.MAR.2022 Date: 2.MAR.2022
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 deém  Offset 12.20 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
0 dB l_ et b ot 0 dert o N ]
-10 d8m \ -10 dem
SPURIOUS_LINE_ABS J } ‘
-20 dem f \ -20 dbm \
- dem e
W
40 dem
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts StOE 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70722 GHz -20.02 d&m -16.02 dé 1.760 GHz 1.780 GHz 100.000 kHz 1.76423 GHz 1.74 dbm -28.26 db
1.709 GHz 1710 GHz 200.000 khz 1.70856 GHz -34.91 dém 2151 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78007 GHz -34.03 dBm -21.03 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72344 GHz 1.85 d8m -28.15 d8 1.781 GHz 1.790 GHz 1.000 MHz 1.78250 GHz -28.68 dbm -15.68 dB
T
) i )

TEL : 88

6-3-327-3456

FAX . 886-3-328-4978

Page Number : A66-26 of 35




ssamonias. FCC RADIO TEST REPORT Report No. : FGIN0508B

LTE Band 66 / 20MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =il s um

Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 de Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!

20 ghine _FPURIOUS }INE_ABS nu 20 dhine s f.l

10 dBm } \ 10 dBm ‘

0dB \ 0 dem T %
! i

-10 dém * -10 dBm 7
SPURIOUS_LINE_ABS r[v 'H " \1
-20 dBm

-20 dBm

A =30/dBm ¥ 1

I I /
| ! o T

e

| |
X E B
TS NP A | RUNETY AR j T VSO NP S L SRR v

-60 dBm -60 dBm:

Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts
purious Emissions

Stop 1.79 GHz

Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70214 GHz -36.78 d&m ~23.78 d8 1.760 GHz 1.780 GHz 100.000 kHz 1.77891 GHz 20.45 dBm -0.54 db
1.709 GHz 1710 GHz 200.000 khz 1.70858 GHz -29.50 dBm -16.50 8 1.780 GHz 1.781 GHz 200,000 kHz 1.78003 GHz -27.78 dBm -14.78 dB
1.710 GHz 1.730 GHz 100.000 kHz 171108 GHz 20.52 dBm -9.438 di 1.781 GHz 1.790 GHz 1,000 MHz 1.78107 GHz -38.43 dBm -25.43 dB

S
T
) v I [ >

Date: 2.MAR.2022

Date: 2.MAR.2022

Lowest Band Edge / Full RB Highest Band Edge / Full RB
@ Spectrum

SPURIOUS_LINE_ABS } \
-20 dém J I -20 dBm

Spectru

Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr

Limit §heck PABS | SPURIGNE CHNEKABS PARS

6 5 5 ABS Line SPURIOUS, INE_ABS PASS

20 ghilie ~FPURIOUS_LINE_ABS PABS 20 dhim
10 dem 10 dém
o b . . \ 0 dien- - e ,.]
-10 dBm J| 4[(;%

-30 dBm \ -3b dem
oy \ e
-40 dem %40 dem
-50 dBm -50 dem:
-60 dBm -60 dem:
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|['Start 1.76 GHz 3003 pts Stop 1.79 GHz

purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 170884 GHz -29.15 dém -16.15 dé 1,760 GHz 1.780 GHz 100.000 kHz 1.76800 GHz 0.69 dm -29.31 db
1.709 GHz 1710 GHz 200.000 khz 1.71000 GHz -34.95 dBm -21.55 8 1.780 GHz 1.781 GHz 200,000 kHz 1,78000 GHz -35.93 dBm -22,93 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72268 GHz 0.95 dem =29.05 d8 1.781 GHz 1.790 GHz 1.000 MHz 1.78139 GHz -30.93 dbm -17.93 dB

]" 1

TEL : 886-3-327-3456 Page Number 1 AB6-27 of 35
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 66 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l s um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS nu 20 dhine s
10 dem J W 10 dBm: l ‘
0dB f ‘\ 0 dem J |\
-10 dgm -10 dBm /
SPURIOUS_LINE_ABS rj L’] f‘ \O\
20 dem J" 20 dim "
) ln [0 e )'\ [
40 d“T‘-F' l 40 dem i
g — I | I i " W
-50 dam T -50 gem
R [N S L B TS LY /9 SO SO ISP I o
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.73 GHz | | Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70241 GHz -38.05 dém -25.05 d& 1.760 GHz 1.780 Ghz 100.000 kHz 1.77891 GHz 19.96 dBm -10.04 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -30.56 dBm -17.56 8 1.780 GHz 1.781 GHz 200.000 kHz 178003 GHz -29.19 dBm -16.19 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71107 GHz 19.24 dEm ~10.76 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78759 GHz -40.20 dBm -27.20 dB
S
T
I - i 1 e
Date: 2.MAR.2022 Date: 2.MAR.2022
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PARS
1 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dem 10 dém
ods i — - 1 L T s S
. il
-10 dBm -1 dem
SPURIOUS_LINE_ABS [ \ \
20 dem | l] 24 dem \
-30 dém o L\ -3l dBm '
et \ b, b
-40 dBm A [0 dem 'li']
-50 dBm -50 dem
-60 dm 50 derm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70858 GHz -30.58 dém -17.58 d& 1.760 GHz 1.780 Ghz 100.000 kHz 1.76736 GHz -0.27 dBm -30.27 dB
1.709 GHz 1.710 GHz 200.000 kiz 1.70999 GHz -35.60 dém -22.60 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78004 GHz -38.47 dBm -25.47 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72284 GHz -0.22 dém ~30.22 d& 1.781 GHz 1.790 GHz 1.000 MHz 1.78138 GHz -35.31 dbm -22.31 dB
T
I 1 P
Data: 2

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6-28 of 35



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Conducted Spurious Emission

LTE Band 66 / 1.4AMHz

@) (Spectrum | e
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PARS
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 db - | V. s (|| -40 dBm Y. oy
e L P S N T— | NM' A Sp—" o T—
w00 dBm:
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 984.24538 MHz -45.65 dBm -32.65 dB 30,000 MHz 1,000 GHz 1.000 MHz 848.99800 MHz -45.97 dém -32,97 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.68933 GHz -46.04 dBm -33.04 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58543 GHz -46.17 dBm -33.17 d8
1,790 GHz 3,000 GHz 1.000 MHz 2.97561 GHz -44,71 dBm -31.71dB 1,790 GHz 3,000 GHz 1.000 MHz 2,07278 GHz -45,00 dBm -32,00 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82392 GHz -40.63 dbm -27.63 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93692 GHz -40.66 dBm -27.66 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64979 GHz -40.96 dBm -27.96 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.67279 GHz -40.82 dBm -27.82 dB8
13.000 GHz 18.000 GHz 1.000 MHz 15.25377 GHz -37.19 dBm -24.19 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55083 GHz -36.95 dBm -23.95 dB
- p— -
( i J 1 Ll L )|\ J e
D: 20:52:09 20:54:38
Spectrum
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-0 dem = = N
1 - "y i Dl _
ey
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 893,11094 MHz -46.,06 dBm -33.06 dB
1.000 GHz 1,700 GHz 1.000 MHz 1,59803 GHz -45.08 dBm -32.98 d8
1.790 GHz 3.000 GHz 1.000 MHz 2,49983 GHz -44.,90 dem -31.90 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.95092 GHz -40.62 dBm -27.62 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265479 GHz -40,90 dBm -27.90 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.55916 GHz -37.11 dBm -24.11 d&
i
JL J
Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6-29 of 35



ssamonias. FCC RADIO TEST REPORT Report No. : FGIN0508B

LTE Band 66 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB e — = .. ™| ||| -40 dBm n — = LY o
i - 1 P M" i ~ b
o0 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 945.94953 MHz -46.08 dBm -33.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 985.2148%9 MHz -45.79 dBm -32,79 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69738 GHz -46.19 dBm -33.19 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60257 GHz -46.07 dBm -33.07 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.93560 GHz -44,71 dBm -31.71dB 1,790 GHz 3,000 GHz 1.000 MHz 2,07077 GHz -44,84 dBm -31.84 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82942 GHz -40.51 dBm -27.51dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93292 GHz -40.67 dBm -27.67 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64129 GHz -40.67 dBm -27.67 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64029 GHz -40.85 dBm -27.85 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.54750 GHz -36.98 dBm -23.98 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54375 GHz -36.92 dBm -23.92 dB
p— m——
)i 2 )i [
L JL ) L JL J
D: 21:0 6
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm ——— — Y. —
e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 968,24838 MHz -45,93 dBm -32.93 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.63546 GHz -45.93 dBm -32.93 d8
1.790 GHz 3.000 GHz 1.000 MHz 2.94980 GHz -44.85 dBm -31.85 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.89393 GHz -40.71 dBm -27.71.dB
9.000 GHz 13,000 GHz 1.000 MHz 1264379 GHz -40,79 dBm -27.79 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.55250 GHz -36.96 dBm -23.96 d&
v S
J1 J L
Date: 21:14:
TEL : 886-3-327-3456 Page Number 1 A66-30 of 35

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FGIN0508B

LTE Band 66 / 5MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dp A fn - Y. iy
40 N — e — W e ||| -40 dBm n — ——— ol —]
el dEm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz B859.66267 MHz -46.10 dBm -33.10 dB 30,000 MHz 1,000 GHz 1.000 MHz 948.85807 MHz -46,13 dem -33,13 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.45075 GHz -46.00 dBm -33.00 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62251 GHz -46.23 dBm -33.23 d8
1,790 GHz 3,000 GHz 1.000 MHz 2.93730 GHz -44,75 dBm -31,75 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,07561 GHz -44,88 dBm -31.88 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.96092 GHz -40.45 dBm -27.45 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52842 GHz -40.51 dBm -27.51 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.66429 GHz -40.80 dBm -27.80 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64129 GHz -40.85 dBm -27.85 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.55708 GHz -37.16 dBm -24.16 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55250 GHz -37.01 dBm -24.01 d&
p— m——
)i 2 )i [

Highest Channel / QPSK

Spectrum [DVD]

Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-0 dem N
g
J | . g S gt
et
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 938,67916 MHz -45,83 dBm -32.83 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.60327 GHz -46.10 dBm -33.10 d8
1.790 GHz 3.000 GHz 1.000 MHz 2,50507 GHz -44.83 dBém -31.83 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92442 GHz -40.80 dBm -27.80 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265179 GHz -40,76 dBm -27.76 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.55333 GHz -37.08 dBém -24.08 d&
T S
J1 J L
Date:

TEL : 886-3-327-3456 Page Number 1 A66-31 of 35
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FGIN0508B

LTE Band 66 / 10MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 de Y. y _ Y. " .
0 Pt [, — — -~ w—— 40 dBm " p— TT— ——
W-w
=t dEm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.51004 MHz -45.85 dBm -32,85 dB 30,000 MHz 1,000 GHz 1.000 MHz 625.52474 MHz -46.02 dBm -33.02 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.60887 GHz -45.96 dBm -32.96 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65260 GHz -46.15 dBm -33.15 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.63531 GHz -44,95 dBm -31,95 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,51798 GHz -44,88 dBm -31.88 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93642 GHz -40.67 dBm -27.67 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52342 GHz -40.67 dBm -27.67 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65829 GHz -40.82 dBm -27.82 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64679 GHz -40,80 dBm -27.80 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.54791 GHz -37.24 dBm -24.24 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54041 GHz -36.38 dBm -23.88 d&
p— m——
)i 2 )i [
L JL ) L JL J
D: 21:40:00

Highest Channel / QPSK

Spectrum [DVD]

Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm ey — — - Y —
1 ettt acand i ke
peetfhem
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 884,87006 MHz -45,88 dBm -32.96 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.65750 GHz -46.13 dBm -33.13 d8
1.790 GHz 3.000 GHz 1.000 MHz 297117 GHz -44.74 dBm -31.74 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92192 GHz -40.60 dBm -27.60 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264029 GHz -40,60 dBm -27.60 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.55500 GHz -37.10 dBm -24.10 d&
v S
J1 J L
Date:

TEL : 886-3-327-3456 Page Number 1 AB6-32 of 35
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 66 / 15MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB = e e ||| IR A N S—
A, s e | R et St g
g e
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 916.86407 MHz -46.09 dBm -33.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 919.77261 MHz -45.,98 dBm -32.98 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -38.27 dBm -25.27 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69738 GHz -46.20 dBm -33.20 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.96875 GHz -44,99 dBm -31,90 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,06512 GHz -44,70 dBm -31,70 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82942 GHz -40.52 dBm -27.52 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91842 GHz -40.69 dBm -27.69 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65929 GHz -40.9¢ dBm -27.94 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63780 GHz -40.75 dBm -27.75 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.55208 GHz -36.97 dBm -23.97 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55041 GHz -36.96 dBm -23.96 d&
p—— m——
)i 2 )i [

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
Al fy
-40 dem L ~ — P v i
m. da il
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 995,87956 MHz -46,13 dBm -33.13 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.58473 GHz -46.06 dBm -33.06 dB
1.790 GHz 3.000 GHz 1.000 MHz 1,79302 GHz -43,35 dBém -30.35 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.91892 GHz -40.68 dBm -27.68 dB
9.000 GHz 13,000 GHz 1.000 MHz 1262890 GHz -40.81 dBm -27.81 dB
13.000 GHz 18,000 GHz 1.000 MHz 1553333 GHz -37.15 dBém -24.15 d&
v S
J1 J L
Date: 2:07:06

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 66 / 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB = e Lot ||| -40 cBm o e e P,
| [ e N ) S | A o
e e TR
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 882.44628 MHz -45.95 dBm -32.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 993.94053 MHz -46.11 dém -33.11 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -39.19 dBm -26.19 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62986 GHz -46.12 dBm -33.12 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.53773 GHz -44,86 dBm -31.86 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,52120 GHz -44,95 dBm -31,95 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.83292 GHz -40.75 dBm -27.75dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93492 GHz -40.71 dBm -27.71 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.63730 GHz -40.87 dBm -27.87 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64979 GHz -40,94 dBm -27.94 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.56291 GHz -37.11 dBm -24.11 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55541 GHz -37.21 dBm -24.21 dB
p— m——
)i 2 )i [
L JL ) L JL J
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
.. .
-40 dem e — — p— Y ™
W Y it
=50 dBi 1
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 97794353 MHz -46.,05 dBm -33.05 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1,58543 GHz -46.20 dBm -33.20 d8
1.790 GHz 3.000 GHz 1.000 MHz 2,95383 GHz -44.65 dém -31.65 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.94092 GHz -40.81 dBm -27.81 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264379 GHz -40,99 dBm -27.99 dB
13.000 GHz 18,000 GHz 1.000 MHz 1554666 GHz -36.98 dém -23.98 d&
i
J1 J L
Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011
40 Normal Voltage 0.0062
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0073
0 Normal Voltage 0.0012
PASS
-10 Normal Voltage 0.0057
-20 Normal Voltage 0.0043
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0084
20 Battery End Point 0.0064
Note:
1. Normal Voltage =4 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : AB6-35 of 35

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FGIN0508B

LTE Band 71

Peak-to-Average Ratio

Mode LTE Band 71 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.28 6.20 6.49 - PASS
TEL : 886-3-327-3456 Page Number . A71-1 of 27

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 71/ 20MHz / QPSK

LTE Band 71/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset L1, 10 db Ref Level 30.00 cbm  Offset L1, 10 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
- g """‘-\‘: -
0 - 0 =
o ™
N
.
0.0 X 0.0
B
X S
1E- - 1E-
3t N
§ N
| !
1€ i 1€ 3
i
CF 680.5 MHz Mean Pwr + 20.00 dB CF 680.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 21.63 dBm 27.78 dBm 6.15 dB 2.43 dB 4.38 dB 5.28 dB 5.77 dB Trace 1 20,63 dBm 2781 dBm 7.19 d8 2.93 d8 4.99 da 6.20 dB 6.90 dB

| ——— I e——
| BERREEE I ) J [ SRR

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11,10 d&

&

lo At 30 8 AQT

2 ms @ RBW 20 MHz
(@152 view

=l
e
o \ =
0. <
N
1E-
\\
A
1E 2
i
4
|
CF 680.5 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 19.71 dbm 27,53 dém 7.82 d8 3.10 dB £.16 dB 5.49 dB 7.28 d&
—— —
] )

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number 1 A71-2 of 27



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 489 | 490 | 9.99 | 9.83 | 14.48  14.36 | 19.06 | 18.98
Mode LTE Band 71 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.96 - 9.69 - | 1457 - 1870 | -
TEL : 886-3-327-3456 Page Number 1 A71-3 of 27

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.61 dBm)| ™M1[1] 15.74 dBm)
680.54000 MHz 680.97000 MHZ,
20 20 s
kb nae 26.00 dB ¥y ndB 26.00 dB
o i Vi M el o 4.885000000 MHz| 104 ALY N ‘.-\,,va“f\”‘v-w T 4.895000000 MHz
T Q factor \ 139.3 i Q factor 139.1
od T
) k
-10 df — -
J" 3
o/ AV VAR n Y
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 680.54 MHz 15.61 dBm nd@ down 4.885 MHz M1 6B0.97 MHz 15.74 dBm nd@ down 4,895 MHZ
T1 1 678.122 MHz -9.67 dBm nd8 26.00 dB T1 L 676.052 MHz -10.08 dBm nd8 26,00 d8
T2 1 683.007 MHz -10.63 d8m Q factor 139.3 T2 1 6B2.948 MHz -10.32 dém Q factor 139.1
L I 4 - [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum s pectrum &
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 16.74 dBm) 16.25 dBm)
2 677.2090 MHz 677.9430 MHz
20 . 20
N . A S N 26.00 dB 26.00 dB
. S e, A AAYaS 0.990000000 MH . - W 0.830000000 MH]
Q factor \ 67.8 \ 69.0
o di i \ 0d { |
] { L
T 2
10 d \ -10 di y L3
| / \
20 d - - 20 d At ]
A L [ AN AL M A
a0 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 677.283 NMHz 16.74 dBm ndB_down 9.99 MHz ML L 677.043 MHz 16.25 dBm ndB_down 9,83 MHZ
TL 1 675.585 MHz -9.48 dBm nd8 26.00 d T1 L 675,665 MHz -9.48 dBm nd8 26.00 dB
T2 1 685.575 MHz -9.08 dBm Q factor 67.8 T2 1 6BS.495 MHz -9.87 dBm Q factor 69.0
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A71-4 of 27




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

[= (=
v v
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.98 dBm) ™M1[1]
686.0740 MHz
M
=0 N ndp ‘ 26.00 dB| o T nde 26.00 dB|
04 ST AT A s A W) «r\ 14.476000000 MHz 104 AP ,Jvn-wr\fu.IM,\ 14.356000000 MHz
I Q factor | 7.4 ; Q factor | 47.5)
04 04 |
- J‘_ |
-0 d ¥ 104 — e
/ \
! 4
200 . |- = 20 d / A
o LA T A A PN (S S Ny
a0 =0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 585.074 MHz 15.98 dam nd8 down 14.476 MHz ML 5B1.639 MHz 13.99 dam nd8 down 14,356 MHz
T1 1 673.277 MHz -10.17 dbm nd8 26.00 dB T1 L £73.427 MHz -12.56 dm nd8 26,00 d8
T2 1 687.753 MHz -10.06 dam qQ factor 47.4 T2 1 587,783 MHz -12.22 dam qQ factor 47.5
L I 4 [S JL 4 -
X: : 5e
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.47 dBm) ™M1[1] 12.78 dBm)
675.9850 MHz 679.4210 MHz
= —ml‘l 26.00 dB @ M1 26.00 dB
» Py b, 19.061000000 MHz . by X Y 18.981000000 MHz
w i 35.5 i I’ K ol N 35.8
| |
o d ! L 0 di |
i i o |r.~
-10 df 3 -10 ¥ v
/ |
o / 204 { |
= i e Yo oy = i pert LA ] e
L T e AV sl 1 NN
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 675.985 MHz 14.47 dBm nd@ down 19.061 MHz M1 679.421 MHz 12.78 dBm nd@ down 18,981 MHZ
T1 1 671.028 MHz -11.35 dam nd8 26.00 dB T1 L 671.069 MHz -13.74 dBm nd8 26,00 d8
T2 1 680.09 MHz -11.76 d8m Q factor 35.5 T2 1 690.05 MHz -13.34 dBm Q factor 35.8
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

[= (=
v v
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.90 dBm) ™M1[1] 594 dBm)
680.70000 MHz 682.6180 MHz
= nd 26.00 dB @ 26.00 dB
o A o A iien e PP AB A i, 4.955000000 MHZ 04 e eV -/ .690000000 MHZ]
J Q factor 137.4 Ji Q factor 70.5
| /
od \ 0 d
-10 df - -10 d ‘!-
K I
20 d “ 20 d -
p o
| A \ AL v e
<l doe L. - = 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 680.7 MHz 13.90 dam nd8 down 4.955 MHz ML 5B2.B18 MHz 15.34 dam nd8 down 9.60 WHZ
T1 1 678.022 MHz -12.36 dbm nd8 26.00 dB T1 L 675.685 MHz -11.21 dam nd8 26,00 d8
T2 1 682.978 MHz -12.11 dém Q factor 137.4 T2 1 6BS.375 MHz -10.71 d8m Q factor 70.5
L I 4 - [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.04 dBm) ™M1[1] 12.90 dBm)
677.6590 MHz 689.2110 MHz
20 20
'( nd 26.00 dB nd M1 26.00 dB
p - Sy, o LN PN T 14.565000000 MHz . o N By o 18.701000000 MHz|
W f d Qfactor Y\ 16.5 0 T VT G fadar Y 36.9)
0 di + 0 d
1
-10 df - -10 d
20d f 20d
. A e T e A o~ ad
PN, - e MV A - M v 2
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 677.683 MHz 14.04 dBm nd8 down 14.565 MHz ML 589.211 MHz 12.30 dam nd8 down 18,701 MHz
T1 1 673.157 MHz -12.20 dbm nd8 26.00 dB T1 L 671.189 MHz -11.73 dbm nd8 26,00 d8
T2 1 687.723 MHz -11.45 dam qQ factor 46.5 T2 1 589.891 MHZ -13.17 dam qQ factor 36.9
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

Occupied Bandwidth

Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 453 | 450 | 9.03 | 9.03 | 13.46 @ 13.40 | 17.90 | 17.94
Mode LTE Band 71 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.52 - 9.07 - | 13.43 - 1786 | -
TEL : 886-3-327-3456 Page Number : A71-7 of 27
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 71

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

= =
v v
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.53 dBm)| ™M1[1] 14.40 dBm)
0 679.90100 MHz - 678.99200 MHz
Y . c By 4.525474525 MHz Oce B 4.495504496 MHz
0 D e Ak T A e 04 P L R i
/
od 0 d
: {
10 df fl -10 o -
\ 7
/ 1
- 1 - 2nd [
A N -\ . ot
~ A N T T o o
g o e -
40 df -40 di
50 d -50 di
-60 d 60 d
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 679.901 MHz 15.53 dam ML 67E.302 MHz 14,40 dBm
TL 1 678.22228 MHz 9.52 dBm Oce Bw 4.525474525 MHz T1 L 678.26224 MHz 9.64 dBm Oce Bw 4.495504496 MHz
T2 1 682.74775 MHz 10.07 dam T2 1 £82.75774 MHz 9.30 dam
L I 4 [S JL -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30dE SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.06 dBm) ™M1[1] 16.63 dBm)
- 678.1620 MHz - " 677.8030 MHz
R ol 9.030960031 MHz 1 P oy 9.030969031 MHZ
10 di 1 10 d i
/ | / \
o - 0 1 T
] \ | \
\ i |
-10 df ] T -10 I’ T
/ \ \
204 / y A
P Yy e Ve VNN ey RV U By
a0
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 678.162 MHz 17.06 dam ML L 577.303 MHz 16.63 dam
T1 1 675.9845 MHz 11.96 dBm Oce Bw 9.030965031 MHz T1 L 675.9645 MHz 10.69 dBm Oce Bw 9.030969031 MHz
T2 1 685.01585 MHz 12.12 dam T2 1 584.9955 MHz 10.57 dam
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 71

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.82 dBm) 15.43 dBm)
66,7940 MHz 510 MHz
= . Occ Bre 13.456549457 MHz @ 13.996603397 MHz
oy P v T e, A
10d ] 104
a ; T 0
\
-10 df g -10 d
! ‘\ {
204 / " = - 20d .
SRV N VLSRRV e e R (A b~ Y Y R AW
-30 -30 d
-40 ds -40 di
50 df 50 d
&nd 60 d
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 585.794 MHz 14.82 dam ML 579,751 MHz 15.43 dam
T1 1 573.7867 MHz 10.68 dBm Oce Bw 13.456543457 MHz T1 L £73.6167 MHz 10.32 dBm Oce Bw 13.396603397 MHz
T2 1 687.2433 MHz 10.25 dam T2 1 587.2133 MHz 9.26 dam
L I 4 [S JL 4 -

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.6a dBm) 13.27 dBm)
- 680.1400 MHz - 681.5790 MHz
| X Oce B 17.902097902 MHz ™ 17.942057942 MHz
0u TN SRS S S -v! 04 f . N -
od { 0 d
/ |
-10 df 7 T -10
20 df + — 20 df v
T P = L M - Iy ol e
g A f e o % .
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 580.14 MHz 14.63 dam ML L 5B1.579 MHz 13.27 dam
T1 1 671.548 MHz 10.64 dBm Oce Bw 17.902087302 MHz T1 L 671.549 MHz 9.62 dBm Oce Bw 17.942057942 MHZ
T2 1 689,451 MHz 9.37 dam T2 1 589.491 MHZ 9.73 dam
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.43 dBm) ™M1[1] 15.67 dBm)
679.52100 MHz 679.2610 MHz
20 20 +
I Occ B 4.515424515 MHz c Bre 9.070929071 MHZ
M PPN Y L WL P . TLerimnnry A
104 T1, AP M L) 104 \ .
) /
o d Y. 0 di /
/
-10 df -10 d
204 20d
e Ve A -
T Ll lan e ———
40 df -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 679.521 MHz 14,43 dam ML 579,781 MHz 15.67 dam
T1 1 678.24226 MHz 7.59 dam Oce Bw 4.5154B4515 MHz T1 L 575.9446 MHz 8.72 dBm Oce Bw 9.070929071 MHz
T2 1 682.75774 MHz 8.96 dam T2 1 585.0155 MHz 9.71 dom
L I 4 [S JL -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.60 dBm) 12.02 dBm)
- ] 677.7430 MHz - 675.9850 MHz
T 13.426579427 MHz I 17.862137862 MHz
Id A W e ] . o -
104 AN . ST 10 d v A o Lian ¥~
[ \ !
o d 0 di
! 1
104 | 1 10 !
/ \ { \
il 1y 20d I 1
e S ——— eV LY, Y P
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 677.743 MHz 13.60 dam ML 675,385 MHz 12.82 dam
T1 1 573.7567 MHz .84 dBm Oce Bw 13.426573427 MHz T1 L 671.549 MHz 8.57 dBm Oce Bw 17.882137862 MHZ
T2 1 687.1833 MHz 7.78 dam T2 1 589.4111 MHz 7.79 darm
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A71-10 of 27



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

Conducted Band Edge

LTE Band 71 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P .\ 20 ghine S, s
10 dém 10 dBm {‘
b db ’ \H1 0 dem } \
-10 d8m 1 -10 dBm i
SPURIOUS_LINE_ABS r ]| ) ].
-20 deém i l‘L -20 dBm H \
-30 dBm / ‘\ﬁ -30 dem ¥
f W
40 dom ~ *,’“ I 7 I - dem | e “
\ 1 K
[ / A
50 dem 2 et 50 e
s ‘\‘_,/"‘”‘/ S
L \—W\—__—HJ‘_/\.i
“aodeT -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -25.79 d&m -12.79 d8 693.000 MHz 698.000 MHz 100.000 kHz 697.63786 MHz 21.66 dBm -8.34 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99026 MHz -19.05 dBm -6.05 dB 508,000 MH= 695,100 MHz 50.000 kHz £93,00145 MHz -18.97 dBm -5.97 dp
£63.000 MHz 668,000 MHz 100.000 kHz 663.34715 MHz 21.34 dBm -8.66 dB 598,100 MHz 709.000 MHz 100.000 kHz £98. 10544 MHz -27.90 dBm -14.90 dB
S
il J ] il [] W
Date:r 2.MAR.2022 17 19 Date: 2.MAR.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . ' abs Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dBm
o et R frsptne, s e s
0ds | dem
|
-10 dBm UH[Hso cem
SPURIOUS_LINE_ABS ‘ \
20 dem J] 20 dem k
-30 dBm - -30 dem
I ——
7 L Lu_mm__’__
40 dBm 40 dBm —
e P F—
50 dBm E \
g S0 dem
|~
aode 60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
552.000 MRz | 662,900 MHZ 100,000 kHz 662,80456 MHz -28.55 dBm -16.55 08 693,000 Mz | 636,000 Mz 100,000 Kiz 505 69481 Mz 58 dbm " 25.05 B
562.900 MH2 | 663,000 MHz 50.000 kiz 062,58776 MHz ~27.56 dbm -14.6 d& 698.000 MHz  693.100 MHz 50,000 kHz 598,00914 MHz -28.26 dBm -15.26 dB
563.000 MHz £68.000 MHz 100.000 kHz 666.77872 MHz 7.51 dBm -22.49 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -32.73 dBm -19.73 dB
T
I 1 P
pates 2 N Date: 2.MAR.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 71/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

=)

Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghilie ~FPURIOUS_LINE_ABS P (\ 20 ghine - s
10 dém \ 10 dBm f‘
0 dB \ 0 dem [ \
-10 d8m ] -10 dBm T
SPURIOUS_LINE_ABS E H [ s
-20 dem ’{ - -20 dBm f L
-30 dBm A H% 20 dem Ff“ ﬂwl Y
7 (]
0 o L gl r{h\ AL W™, -
-50 dam S '/ iw‘r -wb’h«u’i‘ﬂ}ﬂm‘ [;:\Ez'.{f“-‘w uﬁ" \W \ ’(-‘\
/.,t N T AR
=50 Hem 60 dem Emam—— LR RSO
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -25.06 d&m -12.66 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.68781 MHz 20.76 dBm -5.24 d&
662.900 MHz £63.000 MHz 50.000 kHz 562.98886 MHz -19.45 dBm -6.45 dB 508,000 MH= 695,100 MHz 50.000 kHz £93,00015 MHz -18.14 dBm -5.14 dB
663.000 MHz 668,000 MHz 100.000 kHz 663,32218 MHz 20.19 dBm -0.81 d& 698.100 MHz 709.000 MHz 100.000 kHz 598, 10544 MHz -28.55 dBm -15.55 dB
S
T
i e N [1 e
Date: 2.MAR.2022 17:18:42 Date: 2.MAR.2022 17:2
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dg Mode Auto Sweep
6L Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 chine s
10 dBm 10 dBm
Mw—n&-\.\u\m‘ R e, RS
0ds \ dem
-10 d8m 10 dem
SPURIOUS_LINE_ABS l l
“20 dem i [lF=0 o H
-30 dBm -30 dem Lﬁ
-40 dem 40 dem
’\'—“""\‘__.___
-50 dBm — -50 dBm
/
|-
—aoder -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -31.79 d&m -18.79 dé 693.000 MHz 698.000 MHz 100.000 kHz 693.96653 MHz 7.25 dBm -22.75 dB
662.900 MHz £63.000 MHz 50.000 kHz 662.99785 MHz -29.38 dBm -16.38 dB 508,000 MH= 695,100 MHz 50,000 kHz 59800514 MHz -29.66 dBm -16.66 dB
£63.000 MHz 668.000 MHz 100.000 kHz 666.88861 MHz £.36 dBm -23.54 d8 658.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -33.80 dbm -20.80 dB
T
) i )
Date: 2 Date: 2.MAR.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 71/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = e um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit fheck PARS [ SPURIGUE GHEEKABS_ PAES
| 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P [\ 20 dkine x S
10 dBm l 10 dBm "
0dB J ‘ 0 dem / \
-10 d8m ! -10 dBm
SPURIOUS_LINE_ABS H H IH i
-20 dem -20 dBm '
Il I
-30 dBm 1 \ -30 dem — 1
AR N T
-40 dBm - 1 - dem f 7 Y
DA s N [ ™ A
I i
-50 dam L 1o —SD‘UQEW_ -
7 k> T o Fvar A
LN - S
Gslep iy -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -29.61 d&m -16.61 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.64785 MHz 19.99 dBm -10.01 d&
662.900 MHz £63.000 MHz 50.000 kHz 662.99795 MHz -23.08 dBm -10.08 dB 508,000 MH= 695,100 MHz '50.000 kHz 698.00594 MHz -21.40 dBm ~5.40 dB
£63.000 MHz 568,000 MHz 100.000 kHz 66330719 MHz 19.25 dEm -10.75 dB £98.100 MHz 709.000 MHz 100.000 kHz 598, 10544 MHz -30.04 dBm -17.04 dB
S
T
) v I [ >
Bates £.HAR. 2022 13 Date: 2.MAR.2022 17:31:42
Lowest Band Edge / Full RB Highest Band Edge / Full RB
—— @) (("spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 ckine S
10 dBm 10 dBm
puprss e ” *
0ds - dem
|
10 dem | 10 dem
SPURIOUS_LINE_ABS %
-20 dem 20 dBm a
-30 dBm [ -30 dem
o ] o |
; | - m
1 |
50 dom e 50 dem - =
’-/
& et -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -34.06 d&m -21.06 dé 693.000 MHz 698.000 MHz 100.000 kHz 694.89560 MHz .81 dBm -24.19 de
662.900 MHz £63.000 MHz 50.000 kHz 562.99635 MHz -31.22 dBm -18.22 dB 508,000 MH= 695,100 MHz '50.000 kHz 698.00285 MHz -30.87 dBm ~17.97 dB
£63.000 MHz 568,000 MHz 100.000 kHz 666.74875 MHz 5.56 dBm -24.34 dB £98.100 MHz 709.000 MHz 100.000 kHz 598, 10544 MHz -34.82 dBm -21.82 dB
T
] j >
Date: 2 : Date: 2.MAR.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 71/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum k=

Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit fheck PARS [ SPURIGUE GHEEKABS_ PAES
| 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P ﬂ 20 dkine S (n\
10 dBm [ \ 10 dBm { l
ods ’ \ 0 dem J ‘I
-10 d8m / -10 dBm .
SPURIOUS_LINE_ABS r( \ ! \
-20 dem f \ -20 dBm /" \
-30 dBm f l -30 dBm +
-40 dem —~ iﬂ -4 dem ] / \
i /ﬂ A, S I f o
-50 dam v T 250 dBm; -
vy e oy - Uy~ e ey
J L_____ AN ST U ) L L
T
S0eTT -60 dem
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,000 MHz 100.000 kHz 659.18781 MHz -40.92 d&m -27.02 dé 688.000 MHz 698.000 MHz 100.000 kHz 69744555 MHz 21.68 dBm -8.32 dB
662.000 MHz £63.000 MHz 100.000 kHz 562.99550 MHz -30.42 dBm -17.42 dB 508,000 MH= 559,000 MHz 100,000 kHz 698.00350 MHz 28.43 dBm S15.43 dB
£63.000 MHz 673.000 MHz 100.000 kHz 663.60440 MHz 20.36 dBm -9.64 dB £99.000 MHz 709.000 MHz 100.000 kHz 701.84216 MHz -40.93 dBm -27.93 dB
S
T
) v I [ >
Bates &.HMAR. 2022 13l £d3 Date: 2.MAR.2022 17:48:36
Lowest Band Edge / Full RB Highest Band Edge / Full RB
—— @) (("spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11,10 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 ckine S
10 dBm 10 dBm
- T R T, T |
. et st Al AN et WWM o Bmw iy
10 dem [ 1 -0 dem \
SPURIOUS_LINE_ABS [ 1 i
20 dem i 20 dBm L
o I“ 1
-30 dBm J; 3 ||| 20 dem
N PR \\k
40 derm ] ~40 dBm
L 7 R
-50 dBm -50 dBm
SoHeT -60 dem
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,000 MHz 100.000 kHz 660.87612 MHz -33.99 d&m -20.99 dé 688.000 MHz 698.000 MHz 100.000 kHz 693.86913 MHz .56 dBm -24.44 de
662.000 MHz £63.000 MHz 100.000 kHz 662.98352 MHz -31.16 dém -18.16 dB 508,000 MH= 559,000 MHz 100,000 kHz 698.01548 MHz 32,20 dBm -19.20 dB
£63.000 MHz 673.000 MHz 100.000 kHz 671.26673 MHz .48 dBm -25.52 di £99.000 MHz 709.000 MHz 100.000 kHz £99,159431 MHz -36.75 dBm -23.75 dB
T
) i )
Date: 2 Date: 2.MAR.2022
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N0508B

LTE Band 71/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit fheck PAES [ SPURIOGEGHEEKABS_ PAES
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —BPURIOUS_LINE_ABS P r 00 ghine 5 ﬂ
10 dBm [ !l 10 dBm i \
0 dB } ‘\ 0 dem }‘ |
-10 dem | -10 dBm -
SPURIOUS_LINE_ABS ( ]- ,/ \
-20 derm v \\ 20 dBm J h
-30 dem ir | -30 dem ’
-40 dem — /fﬂ\ -4ffdem ]" L
Y A B/ A s f
J L | _atlisd RPN r— PP A ,E A ] l\-xm \\
R=ligr iy -60 dem [y
Start 652.0 MHz 3003 pts Stop 673.0 MHz ||| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
652.000 MRz 662,000 MHZ 100,000 kAz 65021778 MRz -42.65 dem -20.65 06 685.000 MHZ 595,000 MHz 100 000 kHz 507 42557 WHZ 21,40 dBm .51 08
562.000 MH2 | 663.000 MHz 100,000 kHz 062,593550 MHz -29.63 dbm -16.63 d8 698.000 MHz  699.000 MHz 100,000 kHz 598,00250 MHz -25.56 dBm -12.56 dB
563.000 MHz £73.000 MHz 100.000 kHz 663.57443 MHz 19.54 dém -10.46 dB £99.000 MHz 709.000 MHz 100.000 kHz 701.81218 MHz -42.20 dBm -29.20 dB
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£52.000 MHz 662,000 MHz 100,000 kHz 661,13586 MHz -35.72 dém -22.72 d& 688.000 MHz 698.000 MHz 100.000 kHz 695,45754 MHZ 3.91 dBm -26.00 d&
562.000 MH2 | 663.000 MHz 100,000 kHz 062,99151 MHz -32.35 dbm -19.35 d8 698.000 MHz  699.000 MHz 100,000 kHz 598,00549 MHz -32.71 dBm -19.71 dB
563.000 MHz £73.000 MHz 100.000 kHz £70.23776 MHz 3.35 dBm -26.65 dB £95.000 MHz 709.000 MHz 100.000 kHz £99,25475 MHz -37.57 dBm -24.57 dB
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652.000 MHz 662,000 MHz 100.000 kHz 659.16783 MHz -43.97 d&m -30.97 dé 688.000 MHz 698.000 MHz 100.000 kHz 69740559 MHz 19.96 dBm -10.04 dB
662.000 MHz £63.000 MHz 100.000 kHz 562.99051 MHz -33.07 dém -20.07 dB 508,000 MH= 559,000 MHz 100,000 kHz 698.01149 MHz 32,13 dBm -19.18 dB
£63.000 MHz 673.000 MHz 100.000 kHz 663.60440 MHz 18.01 dém -11.99 di £99.000 MHz 709.000 MHz 100.000 kHz 701.81219 MHz -42.34 dBm -29.34 dB
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652.000 MHz 662,000 MHz 100.000 kHz 661,16583 MHz -37.78 dBm -24.78 dé 688.000 MHz 698.000 MHz 100.000 kHz 694.55840 MHz 2.86 dBm -27.14 dB
662.000 MHz £63.000 MHz 100.000 kHz 562.97752 MHz -34.75 dBm -21.75 dB 508,000 MH= 559,000 MHz 100,000 kHz 698.00150 MHz 33.28 dBm 20,28 dB
£63.000 MHz 573.000 MHz 100.000 kHz 67065734 MHz 3.03 dBm ~26.97 d8 655.000 MHz 709.000 MHz 100.000 kHz 699.18482 MHz -39.26 dbm -26.26 db
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652.000 MHz 662,000 MHz 100.000 kHz 657.19930 MHz -48.03 d&m -35.03 dé 683.000 MHz 698.000 MHz 100.000 kHz 697.16833 MHz 21.18 dém -6.82 dB
662.000 MHz £63.000 MHz 200.000 kHz 562.99950 MHz -23.07 dém -10.07 dB 508,000 MH= 699.000 MHz 200,000 kHz 698.00050 MHz -22.67 dBm ~9.67 dB
£63.000 MHz 576.000 MHz 100.000 kHz 66386164 MHz 21.06 dBm -8.94 d& 655.000 MHz 709.000 MHz 100.000 kHz 703.83017 MHz -40.21 dbm -27.21 dB
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652.000 MHz 662,000 MHz 100.000 kHz 660.93606 MHz -35.91 dém -22.91 dé 683.000 MHz 698.000 MHz 100.000 kHz 692.28322 MHz 3.32 dém -26.68 dB
662.000 MHz £63.000 MHz 200.000 kHz 562.99151 MHz -31.02 dém -18.02 dB 508,000 MH= 699.000 MHz 200,000 kHz 698,03447 MHz 30,69 dBm ~17.60 dB
£63.000 MHz 678,000 MHz 100.000 kHz 675.17532 MHz 2.03 dBm -27.07 di £99.000 MHz 709.000 MHz 100.000 kHz £99,24476 MHz -36.93 dBm -23.93 dB
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£52.000 MHz 662,000 MHz 100.000 kHz 657,17982 MHz -49.05 d&m -36.65 d& 683.000 MHz 608,000 MHz 100.000 kHz 607,16833 MHz 20.72 dem -9.28 db
662.000 MHz £63.000 MHz 200.000 kHz 562.99950 MHz -23.77 dBm -10.77 dB 508,000 MH= 559,000 MHz 500,000 kHz 598, 02847 MH= 55,73 dbm 973 de
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£52.000 MHz 662,000 MHz 100.000 kHz 660.61638 MHz -37.06 d&m -24.06 d& 683.000 MHz 608,000 MHz 100.000 kHz 603,39211 MHz 1.00 dBm -28.10 dB
662.000 MHz £63.000 MHz 200,000 kHz 66299850 MHz -31.4#1 dBm -18.41 dB 698.000 MHz 693,000 MHz 200.000 kHz 69800549 MHz -31.65 dBm -18.65 d8
563.000 MHz 678.000 MHz 100.000 kHz 675.05544 MHz 2.06 dem ~27.94.d8 655.000 MHz 709.000 MHz 100.000 kHz 699,14436 MHz -38.13 dbm -25.13 dB
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£52.000 MHz 662,000 MHz 100,000 kHz 657.17982 MHz -51.15 dém -38.15 d& 683.000 MHz 698.000 MHz 100.000 kHz 597.16335 MHZ 19.60 dBm -10.40 d&
562.000 MH2 | 663,000 MHz 200.000 kiz 062,58152 MHz -26.33 dém -13.39.d8 698.000 MHz | 699.000 MHz 200,000 kHz 598,00250 MHz -23.21 dBm -10.21 dB
563.000 MHz 678.000 MHz 100.000 kHz 66381668 MHz 18.61 dBm ~11.19 dB £599.000 MHz 705.000 MHz 100.000 kHz 703.81019 MHz -43.06 dbm -30.06 dB
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£52.000 MHz 662,000 MHz 100,000 kHz 66079620 MHz -38.44 dBm -25.44 d& 683.000 MHz 698.000 MHz 100.000 kHz 695,72977 MHz 1.29 dBm -28.71 dB
562.000 MH2 | 663,000 MHz 200.000 kiz 062,59750 MHz -32.32 dém -19.32.d8 698.000 MHz | 699.000 MHz 200,000 kHz 698,03047 MHz -33.53 cBm -20.53 dB
563.000 MHz 678.000 MHz 100.000 kHz 67484565 MHz 1.22 dém -28.78 d& £599.000 MHz 705.000 MHz 100.000 kHz 599.20430 MHz -39.78 dbm -26.78 db
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£52.000 MHz 662,000 MHz 100.000 kHz 661,99500 MHz -52.13 dém -39.13 d8 678.000 MHz 608,000 MHz 100.000 kHz 606,80111 MHz 21.03 dém -8.07 db
662.000 MHz £63.000 MHz 200,000 kHz 66297852 MHz -31.71 dBém -18.71 dB 698.000 MHz 693,000 MHz 200.000 kHz £98,00050 MHz -28.92 dBm -15.92 d8
563.000 MHz 663.000 MHz 100.000 kHz 664.10889 MHz 20.26 dim -9.74 dB 655.000 MHz 709.000 MHz 100.000 kHz 705.83816 MHz -35.93 dbm -26.93 dB
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£52.000 MHz 662,000 MHz 100.000 kHz 661,91508 MHz -36.67 d&m -23.67 dé 678.000 MHz 608,000 MHz 100.000 kHz 601,51648 MHz 1.43 dbm -28.57 dB
662.000 MHz £63.000 MHz 200,000 kHz 662, 14735 MHz -32.17 dBém -19.17 dB 698.000 MHz 693,000 MHz 200.000 kHz 69820330 MHz -34.88 dBm -21.38 d8
563.000 MHz 663.000 MHz 100.000 kHz 675.93706 MHz 1.58 d8m -28.32 d8 655.000 MHz 709.000 MHz 100.000 kHz 699.77423 MHz -35.36 dbm -26.36 db
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652.000 MHz 662,000 MHz 100.000 kHz 661,96503 MHz -52.36 d&m -39.36 dé 676.000 MHz 698.000 MHz 100.000 kHz 696.91109 MHz 20.55 dBm -5.45 dB
662.000 MHz £63.000 MHz 200.000 kHz 662.97353 MHz -31.93 dBm -18.93 dB 508,000 MH= 559,000 MHz 200,000 kHz 698.00949 MHz 20,24 dBm -16.34 dB
£63.000 MHz 583,000 MHz 100.000 kHz 664.10889 MHz 19.16 dEm -10.84 dB £99.000 MHz 709.000 MHz 100.000 kHz 70580819 MHz -41.26 dBm -28.26 dB
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652.000 MHz 662,000 MHz 100.000 kHz 661,99500 MHz -37.61 d&m -24.61 dé 676.000 MHz 698.000 MHz 100.000 kHz 684.06394 MHz 0.68 dém -29.32 dB
662.000 MHz £63.000 MHz 200.000 kHz 562.81568 MHz -33.11 dBm -20.11 dB 508,000 MH= 559,000 MHz 200,000 kHz 698.05544 MHz 35.17 dBm 22,17 dB
£63.000 MHz 583.000 MHz 100.000 kHz 673,03996 MHz 0.86 dBm =29.14 d8 655.000 MHz 709.000 MHz 100.000 kHz 699,31465 MHz -35.80 dbm -26.80 dBb
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N0O508B

LTE Band 71/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,98501 MHz -52.44 dBm -39.44 d& 678.000 MHz 698.000 MHz 100.000 kHz 696.03107 MHz 19.45 dBm -10.55 d&
562.000 MH2 | 663,000 MHz 200.000 kiz 062,59650 MHz -31L.4 dém -18.45.d8 698.000 MHz | 699.000 MHz 200,000 kHz 598,01648 MHz -30.54 cBm -17.54 dB
563.000 MHz 583.000 MHz 100.000 kHz 664.08691 MHz 18.36 dém ~11.54 di £599.000 MHz 705.000 MHz 100.000 kHz 705.82817 MHz -42.60 dbm -29.60 dB
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__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
552.000 MRz | 662.000 MHZ 100,000 kHz 661,45554 MHz -39.11 dBm -26.11 05 676,000 Mz | 636,000 Mz 100,000 kiz 504 21379 Mz 044 dBm ~30.44 0B
562.000 MH2 | 663,000 MHz 200.000 kiz 062,58751 MHz -34.39 dém -2L.33.d8 698.000 MHz | 699.000 MHz 200,000 kHz 598,05644 MHz -36.12 dBm -23.12 dB
563.000 MHz £83.000 MHz 100.000 kHz £81.81110 MHz -0.60 dBm -30.50 dB £39.000 MHz 703.000 MHz 100.000 kHz £99.30470 MHz -41.12 dBm -28.12 dB
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